
LCMR 2003 Work Program 

Date of Report: June 30, 2005 
LCMR Final Work Program Report 

Date of Work Program Approval: June 26, 2003 

Project Completion Date: June 30, 2005 

I. PROJECT TITLE: Wastewater Phosphorus Control and Reduction Initiative 

Project Manager: 
Affiliation: 
Mailing Address: 
City/ State/ Zip: 
Telephone: 
E-Mail Address: 
FAX Number: 
Web Address: 

Ken Robinson, Public Utilities Director, City of St. Cloud 
Minnesota Environmental Science and Economic Review Board 
400 Second Street South 
St. Cloud, MN 56301 
320-650-2812 
krobinso@ci .stcloud. mn. us 
320;.650-2830 
www.meserb.org 

Total Biennial LCMR Project Budget: LCMR Appropriation: $ 296,000.00 
Minus Amount Spent: $ 295,990.92 
[...]
engineers and staff; and facility tours. The project team analyzed the data collected to 
assess which techniques would produce the most significant and cost-effective phosphorus 
reduction. 

The site selection criteria for specific plant evaluations considered the range of possible 
treatment processes, effluent requirements, the amount and type of data available, 
laboratory ability, and plant size and capacity. One of the goals was to determine if any 
plants were very similar so that the project team could focus on only one of those facilities. 

2 



Key information items identified for initial plant screening included the following: 

1. Plant design capacity (flow and loadings) 
2. Present flow and loadings 
3. Present permit effluent levels (e.g. biochemical oxygen demand (BOD), phosphorus 

(P), nitrogen (N)) 
4. Receiving water and degree of dilution 
5. Process description 

• Primary 
• Secondary process 
• Tertiary such as effluent filtration 

6. Sludge processing description and disposal/reuse methods 
7. Sample monthly reporting form 
8. Plant staffing 
9. .Laboratory ability (list analytical capability) and whether laboratory is certified 
. 10. Whether influent is sampled and analyzed - if yes, how often and whether sample is a 

grab or composite 
11. Presence of any significant industrial contributions to the plant loading 
12. Whether the collection system is separate or involves combined sewers 

The seventeen sites were visited in September and October of FY2003 ( see Item IX, 
"Location" and the attached map with the 23 sites in the original proposal}. Analysis of 
treatment plant data and evaluation of effective phosphorus removal techniques were 
conducted in FY 2004 and FY 2005. The report preparation and the two educational 
seminars occurred in FY 2005. 

Amendment Request: There was a balance of $430.85 in the Result 1 budget for the 
contract with Dr. Stansel. Of this balance, $425.00 would be used to offset additional labor 
charges incurred by Dr. Stansel for editing and corrections to the Result 2 report. 

Summary Budget Information for Result 1: LCMR Budget $ 208,704.00 $ 208,279.00 
Balance $ 8.32 

Completion Date:· December 2004 

Summary of Results 1 Analyses 

Phosphorus removal from wastewater treatment effluents requires the transfer of phosphate 
from the liquid to a solid form, followed by liquid-solids separation and ultimate removal of 
the phosphorus in the waste sludge. Two methods are used to transfer phosphorus into a 
solid form: chemical precipitation and enhanced biological phosphorus removal. Both 
require effective liquid-solids separation to minimize. the total phosphorus concentration in 
the WWTP effluent discharge. For very stringent low effluent discharge concentrations (less 
than 0.50 mg/L), filtration is used after the secondary clarifiers to remove the phosphorus 

3 



laden suspended solids concentration to below 2-5 mg/L. Without filtration, effluent 
phosphorus concentrations in the range of 0.50 to 2.0 mg/L are feasible. 

· Chemical treatment for phosphorus removal involves the addition of metal salts that react 
with soluble phosphate and form solid precipitates that are removed by solids separation 
proc~sses such as clarification and filtration. Phosphate precipitation normally is achieved 
by the addition of aluminum or iron salts that form sparingly soluble phosphate compounds. 
These metal salts are most commonly employed in the forms of alum (Ab(SO4)3 •18H20), 
sodium aluminate (NaAIO2), ferric chloride (FeCb), ferric sulfate (Fe2(SO4)3), ferrous sulfate 
(FeSO4), and ferrous chloride (FeCb). The required chemical dose is related to the 
remaining liquid phosphorus concentration. At concentrations above 2 mg/L a dose of 1.0 
mole Al or Fe is sufficient per mole of phosphorus. For lower phosphorus concentrations in 
the range of 0.3 to 1.0 mg/L, the dose can be in the.range of 1.2 to 4.0 mole/mole, 
respectively. 

Phosphorus removal occurs to some degree as a natural step in biological wastewater 
treatment through biomass synthesis as heterotrophic bacteria consume organic 
substances and excess biomass is wasted. An estimate of the bacteria phosphorus content 
on a dry weight basis is 1.5 to 2.0%. For domestic wastewater treatment with an average 
influent BOD concentration of about 200 mg/L, the average phosphorus removal efficiency 
based on biomass synthesis is about 20%. However, starting back in the mid 1970s, 
biological processes, now termed enhanced biological phosphorus removal (EBPR), were 
developed and have demonstrated 80 to 90% phosphorus removal by biological means. 
EBPR processes are designed to culture phosphorus accumulating organisms (PAOs ), 
which are able to take up and store phosphorus at levels greater than required for "normal" 
heterotrophic metabolic activity in the activated sludge process. In an EBPR process an 
anaerobic contact zone is added prior to an activated sludge anoxic or aerobic zone. In that 
zone the PAOs consume organic volatile fatty acids (VFA) contained in the influent 
wastewater or produced by rapid fermentation of soluble readily biodegradable COD 
(rbCOD) in the wastewater. In the following aerobic zone the PAOs can take up phosphorus 
to very low concentrations. The excess phosphorus removed in EBPR processes is 
directed to storage products in the cells, which have been shown to be able to accumulate 
phosphorus at levels of 20 to 30% of their dry weight. Removal of phosphorus from the 
wastewater EBPR processes occurs through two major steps: uptake by phosphorus 
accumulating organisms and removal, processing, and disposal or reuse of the phosphorus­
enriched bio-solids produced. The design of EBPR processes needs to address both of 
these components. 

The various conditions and parameters that impact EBPR efficiency can be grouped into 
three major categories: wastewater characteristics, environmental factors, and 
design/operating parameters. The wastewater characteristics may be the most important 
parameter that affects phosphorus removal efficiency. Based on the mechanism ·described 
above for phosphorus removal, it is clear that as more VFA is supplied to an EBPR system, 
more PAOs can be grown and thus more phosphorus removal is possible. The VFA is 
supplied in two ways to the anaerobic contact zone. It is contained to some degree in the 
influent wastewater and is generated from fermentation of influent rbCOD in the anaerobic 

4 



zone. In general, a greater phosphorus removal capacity has been correlated with higher 
influent wastewater BOD/P ratios, which indirectly assumes that more rbCOD is available as 
the influent BOD concentration increases. However the fraction of rbCOD in municipal 
wastewaters will vary, depending in large part on industrial wastewater contributions. 
General assumptions on EBPR performance, based only on influent BOD/P ratios, may be 
inaccurate. High phosphorus removal efficiency with effluent phosphorus concentrations of 
less than 1.0 mg/L has been associated with very high influent BOD/P ratios in excess of 
40: 1 for domestic wastewaters, but for many wastewaters the ratio is in the 20-30 range. 

Environmental factors that could impact EBPR efficiency include temperature and pH. 
Process design and operating factors included in this evaluation of phosphorus removal 
include anaerobic contact time, diurnal fluctuations, nitrification, side streams processes, 
and solids retention time. 

The first step in the evaluation of effective phosphorus removal alternatives was to conduct 
a screening study to select 17 representative wastewater treatment plants from the 22 
MESERB participating members in the Phosphorus Initiative project. The objective of the 
screening process was to select plants with a diverse number of biological treatment 
processes, located throughout the State of Minnesota and representative of a broad 
spectrum of the types of treatment plants in Minnesota. The type of plant data collected 
during the screening process included plant size, type of plant, permit requirements, existing 
wastewater characteristics, industrial contributions, and sludge handling operations. The 
plants selected were: 

• Alexandria Lake Area Sanitary District Wastewater Treatment Facility r,NWTF)- a 
3.25 MGD (million gallons/day) activated sludge plant with tertiary treatment and 
chemical addition .. 

• Brainerd and Baxter Wastewater Treatment Plant 0fVWTP) - a 3.13 MGD Rotating 
Biological Contactor (RBC) treatment plant. 

• Detroit Lakes WWTF - a 1.64 MGD trickling filter plant with primary and final 
clarifiers. 

• Faribault WWTF - a 7 .0 MGD combined trickling filter and activated sludge system 
with primary and secondary clarifiers. 

• Fergus Falls WWTP - a 2.81 MGD Biological Nutrient Removal (BNR) treatment 
system. 

• Glencoe WWTF - a 1.60 MGD combined trickling filter and activated sludge with 
primary and secondary clarification and filters for tertiary treatment. 

• Grand Rapids WWTF - a 14.3 MGD activated sludge plant with .primary and 
secondary clarifiers and polishing ponds for tertiary treatment. 

5 



• LitUe Falls WWTF - a 2.4 MGD combined trickling filter/activated sludge plant with 
primary and secondary clarification. 

• Marshall WWTF - a 3.3 MGD trickling filter/activated sludge plant with industrial 
contributions from several food processing plants. 

• Moorhead WWTF - a 6 MGD high purity oxygen wastewater treatment plant with an 
ammonia limit from June to September. 

• New Ulm WWTF - a 6. 77 MGD activated sludge system with primary and final 
clarification. 

• Redwood Falls WWTP - a 0.824 MGD lagoon system with no industrial contributions 
and discharges to the Minnesota River. 

• Rochester Water Reclamation Plant (WRP) - a 19.1 MGD high purity oxygen 
treatment system with phosphorus discharge level of 1.0 mg/Land ammonia nitrogen 
limit of 1.6 mg/L. 

• St. Cloud WWTF - a 13 MGD BNR plant with primary and secondary clarification. 
There are no permit requirements for nitrogen or phosphorus. 

• Thief River Falls WWTP - a 2.57 MGD wastewater treatment lagoon system treating 
several industries. 

• W_adena WWTF - a 0.50 MGD oxidation ditch treatment system with primary and 
secondary clarification and filtration is a tertiary treatment step. 

• Whitewater River Pollution Control Facility (PCF) - an 0.80 MGD oxidation ditch 
treatment system with no primary clarification. The plant has a filter following the 
secondary clarifiers. 

A summary of the general plant information and preliminary treatment process data 
collected from the screening forms is presented in Tables 1 and 2, respectively, for the 
selected plants. These data were used specifically for the selection and grouping of the 
treatment plants. Data in these tables were reviewed with plant personnel during the site 
visits and updated where appropriate. Completed updated plant data sets are presented in 
the report appendices. 

Table 1 presents a summary of the general plant information for each plant including design 
and existing flows, permit limits and effluent concentration for phosphorus, ammonia 
nitrogen (NH4-N) and total nitrogen, the receiving water body, and industrial contributions. 
The plants were divided into the following eight biological treatment processes: activated 
sludge, biological nutrient removal (BNR), oxidation ditch, high purity oxygen biological 
treatment, trickling filter, combined trickling filter and activated sludge, lagoons and rotating 
biological contactors (RBC). This breakdown of biological treatment process is illustrated in 

6 



Table 1. The data on the table show that the wastewater design flows range between 0.5 
MGD to 19.1 MGD. Of the 17 plants evaluated, 15 sample for phosphorus, 8 sample for 
ammonia nitrogen and 14 plants receive wastewater from industrial operations. Four plants, 

7 



Treatment Plants by Process 

Category 

Activated Sludee 

Alexandria Lake \V\VTF 

Grand Rapids \V\VTF 

New Ulm \V\VTF 

Biological Nutrient Removal 
(BNR) 

St.OoudWWfF 

FeCl>US Falls WWI'P 

Oxidation Ditch 

WadenaWWfF 

Whitewater River PCF 

High Purity Oxygr:n (HPO) 

Moorhead \V\VTF 

Rochester \VRP 

Trickling Filter 

Detroit Lakes \V\VTF 

Trickling Filter/Activated 
Sludge 

Faribault WWfF 

Marshall WWfF 

Glencoe WWI'P 

Little Falls \V\VTF 

ILu,vons 

Redwood Falls WWI'P 

Thief River Falls WWI'P 

Rotating Biological 
Contact ors 

Brainerd Area WWI'P 

NR = No Requirement 

NA = Not Available/Not Known 

MO = Monitor Only 

Flow(MGD) 

·oesiRtt Existin" 

3.25 2.60 

14.3 9.00 

6.77 2.60 

13.0 9.74 

2.81 1.90 

0.50 (dry) 
0.75 (wet) 0.35 

0.80 0.68 

6.0 4.2 

19.1 13.7 

1.64 1.30 

7.0 4.5 

3.3 2.4 

1.6 0.85 

2.4 1.3 

1.3 0.79 

2.6 1.53 

3.13 2.70 

Table 1. General Plant Information 

(Smelling Form Data and P,rmiJ ll/[0t1J10tion) 

Phosphorus (m£/L) Ammonia-Nitrooen (rrw/L) 

•Permit 'NH4-N NH4-N Receiving Water 

Limit 'Effiuent Permit Limit Effiuent Body Industrial Contributions 

Northern Food and Dairy, Nordic Asceptic, 

1.0 0.33 MO NA Lake Winona 3M (Abrasives) 

(July-Sept) Paper Mill (provides nutrient deficit which 

MO NA 8 NA Mississippi River reauires the addition of N/P) 

MO 4-5 NA Minnesota River Kraft Foods, Schell Brewing Co. 

MO 0.97 NR NA Mississippi River MetDI finishers, commercial laundry 

1.0 0.66 Ouly-Sept) 4.3 1.0 Otter Tail River None 

Seasonal Limit, Metal finishing, car washes, laundromat, dry 

MO 2 se,Tabk3.3 Union Creek cleaner, hospital, nU1Sinl> home 

Seasonal Umit, South Fork, 

MO 6.9 mTabl,3.3 0.24 Whitewater River North Star Foods, Inc 

Red River of the 

MO 3.9 MO 2.2 North Malt House, paper packaging, railway yard 

1.0 0.8 1.6 0.1 Zambro River Dairy_ cannery, cheese processing 

1.0 5 MO NA LalreSt.Oair None 

Faribault Foods (cannery), Turkey Store 

MO 4 MO 6 Cannon River (turkey processing), Protient (soy protein) 

Seasonal Umit, Com processing, ice cream & convenience 

NR 7.5 mTabk3.3 NA Redwood River food plants 

Seasonal Umit, 
MO NA mTabl,3.3 Buffalo Creek Dairv 

MO 2.5 MO 10 Mississippi River Ethanol Plant (does not pre-treat) 

Seasonal Limit, 
NR 0.65-5.85 se,Tabk3.3 0.08-33.0 Minnesota River None 

MO 5 MO NA Red Lake River Food processing, recreational vehicles 

Acrometal, North Star Plating (metal 

MO 17.5 MO 2.4 Mississippi River anodizinli) 

*All treatment plant drainage areas are separate sewers with the exception of Little Falls which has a few blocks of combined sewer systems 

8 



Treatment Plants bv Process Category 
Activated Sludee 

Alexandria Lake WWfl' 

Grand Rapids WWfl' 

NewUlmWWTF 

Bialooi""1 Nutdent &monl (BNRJ 

StOoudWWTF 

Fearus Falls WWI'P 
Oxidadon Ditch 

WadenaWWTF 

Whitewater River PCF 

H1gb PurltyOxygen (HPO} 

MootheadWWTF 

Rochester WRP 
Ttickllnir Filter 

) Detroit Lakes WWTF 

Tticklln1r Filter/Acti .. ted Slutb,e 

Faribault WWTF 

Marshall WWTF 

Glencoe WWl'P 

LittleFallsWWTF 
Lat,oons 

Redwood Falls WWI'P 
Thief River Falls WWTP 

. Rotating BJoJo,,,J.,.J ContactolS (RBC) 

Brainerd Area WWTP 
AS = Activated Sludge 
BNR = Biological Nutrient Removal 
RBC = Rotating Biological Contactor 
TF = Trickling Fdter 
L= Lagoon 
OD = Oxidation Ditch 
F = Effluent Filter 

Table 2. Preliminary Treatment Process Information 

(Stmning Fo1111 Data On!,) 

Primary/ 
Primary/ Seconda,y 

Pre-Treatment Final Seconda,y Tertiary Disinfection Tbickenine: 

Self-cleaning bar screens, 
comminutor, aerated. grit Sand/ Anthmcite Chlorinination/ 
removal, other l!rit removal Clarifiers AS fdters Dechlorination Primary Tanks 

Primary 
Self-cleaning bar screen Clarifiers AS Polishing Ponds Chlorine Tanks/Gravity 
Bar screen, comminutor, Chlorinination/ 
aerated grit removal Clarifiers AS None Dechlorination Gravity 

Self-cleaning bar screen, other Chlorinination/ Gravity, Belt 
il!rit removal Oarifiers ASBNR. None Dechlorination Thickener, DAF 
Self-cleaiting screens, aerated Chlorinination/ Primary Tanks, 
J!ritremoval Oarifiers ASBNR None Dechlorination Gravity 

Comminutor, Aerated Grit Traveling carriage Chlorinination/ 
Removal, Hydro l![ittet Oarifiers OD fdtet Dechlorination None 

Self-cleaning screens, Vortex Chlorinination/ 
l![it removal system FinalOoly OD Sand/Coal Filter Dechlorination None 

Self-cleaning bar screen, Chlorinination/ 
aerated grit removal Qarifiers o, None Dechlorination OAF 

Self-cleaning screens, aerated Chlorinination/ 
grit removal · Clarifiers o, None Dechlorination Belt Thickeners 

Bar screen, Aerated Grit 
Removal Oarifiers TF None Chlorine Gravitv 

Self-cleaning bar screens, Chlorinination/ 
aerated grit removal Oarifiers TF+As None Dechlorination Gravitv 

Traveling Bridge 
Comminutor, Vortex Oarifiers TF+AS Fdter Ultraviolet None 

Bar screen/washer packer, Chlorinination/ Primary 
Cvclone erit removal Oarifiers TF+AS Sand/Coal Fdter Dechlorination Tanks/OAF 

Self-cleaning bar screens, 
aerated grit removal, other grit Chlorinination/ 
removal Clarifiers TF+AS None Dechlorination Gravity 

None Nohe L None None NoSludoe 
Bar screen None L None None No Sludge 

Self<leaning saeens, aerated 

grit removal w/ auger, grit Chlorinination/ -· 

oumo Clarifiers RBC None Dechlorination Gravity 

9 

Sludge Handling Operations 

Diirestion Dewatering Disposal 

Aerobic Centrifue:e Land Application 

None Belt Filter Press Landfill 

ATAD Land Aoolication 

Anaerobic Land Annlication 

Anaerobic BeltFdterl>ress Land Annlication 

Anaerobic Land Anolication 

None None Land Annlication 

Anaerobic· Land Application 
6% thickened on 

gravity belt 
Anaerobic thickeners Land Application 

Anaerobic None Land Application 

Anaerobic None Land Annlication 

Anaerobic None Land Application 

Anaerobic Drvine:Beds Land Aonlication 

Anaerobic None Land Aonlication 

NoSlude:e NoSlude:e No Sludge 
No Sludge No sludge No Sludge 

Anaerobic None Land Aoolication 



Alexandria, Fergus Falls, Rochester, and Detroit Lakes have a phosphorus discharge limit 
of 1.0 mg/L. Eight plants, Grand Rapids, Fergus Falls, Wadena, Whitewater River, 
Rochester, Marshall, Glencoe, and Redwood Falls have permit limits for ammonia nitrogen. 

The preliminary treatment process information is presented in Table 2. The table includes a 
list of the treatment units for each plant including pretreatment steps, primary and final 
clarification, secondary biological treatment, tertiary treatment (e.g., filtration), disinfection, 
and sludge handling operations. The plants are grouped by biological process category. 
There are three activated sludge plants, two biological nutrient removal plants (BNR), two 
oxidation ditch facilities, two high purity oxygen plants, one trickling filter plant, four 
combined trickling filter and activated sludge systems, two lagoon systems, and one rotating 
biological contactor (RBC) plant. Also, there are five plants that have a filtration step after 
final clarification (tertiary treatment), five plants dewater the waste sludge, and all plants 
except Grand Rapids and the two lagoon treatment systems, Redwood Falls and Thief River 
Falls, land apply the stabilized bio-solids. 

Site visits were scheduled during September and October 2003. The purpose of the site 
visits was to obtain plant information to become familiar with the operations and capabilities 
relative to assessing the treatment requirements for effective phosphorus removals. At 
each site, there was a presentation on the project goals and approach to evaluate 
phosphorus removal options, a plant tour, a review of plant operations, and the requests for 
additional plant information. 

All unit operations were reviewed during the plant tour including discussions with plant 
personnel on individual treatment units (e.g., secondary treatment, sludge handling, and 
disposal, process return lines), plant operations including plant performance and 
capabilities, design conditions, removal rates, and chemical addition, and existing and future 